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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:

140 A

Field Strength (dBuV/m)
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PASS oo Offsat: 16,705 VBW: 3 MHz

Peak Offset: 16.2dB_ SWT: 1.01lms

RBW: 1 MHz  peak: 5828.70 MHz, 57.55 dBpV/m

Avg: 5895.30 MHz, 45.81 dBpV/m
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Plot 7-641. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz

Channel:
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PASS oo Offsat: 16,80 VBW: 3 MHz

Peak Offset: 16.5dB SWT: 1.01lms

RBW: 1 MHZ  pegk: 5897.10 MHz, 57.18 dBuV/m

Avg: 5895.90 MHz, 46.14 dBpV/m
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Plot 7-642. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 225 of 280
1C2205090024-11-R3.BCG 05/27/2022 - 9/26/2022 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

140
120
100

80

60

Field Strength (dBuV/m)

40 4
57
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1

PASS oo Offsat: 17.108 VBW: 3 MHz

Peak Offset: 16.5dB_SWT: 1.01ms

RBW: 1MHz  peak: 5915.40 MHz, 57.41 dBuV/m

Avg: 5899.20 MHz, 46.21 dBpV/m
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Plot 7-643. Antenna WF5t Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7095MHz

229

PASS ks

Peak Offset:

RBW:1MHz  peak: 7155.90 MHz, 61.06 dBuV/m

21.4qs  VBW: 3 MHz

51348 SWT: 1.01ms  Avg: 7161.00 MHz, 49.63 dBuV/m
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Plot 7-644. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  peak: 7202.10 MHz, 60.65 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet a1 7as YR 2 S Avg: 7149.60 MHz, 49.84 dBuV/m
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Plot 7-645. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHZ  pegk: 7155.60 MHz, 61.75 dBuV/m
Peak Trace VBW: 3 MHz ’
PASS éggk%ﬁggtf}zll-g%% SWT: 1.01ms Avg: 7145.70 MHz, 50.20 dBuV/m
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Plot 7-646. Antenna WF5t Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecor®c ™ Vewitok: g5y omvim
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Plot 7-647. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold
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Plot 7-649. Antenna WF5t Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-648. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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Plot 7-650. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecor®c ™ yewitok: g5 amvim
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Plot 7-651. Antenna WF5t Radiated Upper Band
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Plot 7-652. Antenna WF5t Radiated Upper Band
Edge (Average — UNII Band 8)
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@ clement

7.7.5 Antenna WF5t Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz

Channel:
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Field Strength (dBuV/m)
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RBW: 1MHz  paak: 5795.50 MHz, 57.04 dBuV/m
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Plot 7-653. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz
Channel: 3
RBW: 1 MHz  pegk: 5831.20 MHz, 57.67 dBuV/m
Peak Trace VBW: 3 MH ’
PASS avg offet 1770 YR 2 ST Avg: 5881.95 MHz, 46.69 dBpV/m
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Plot 7-654. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MHz  pegk: 5876.70 MHz, 56.36 dBuV/m
Peak T ce. VBW: 3 MH y
PASS avg offeet 17708 YEN 302 Avg: 5880.55 MHz, 46.64 dBuv/m
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Plot 7-655. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  pegk: 7136.90 MHz, 59.58 dBuV/m
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Plot 7-656. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHz  peak: 7162.80 MHz, 58.89 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1550 YR 2 S Avg: 7162.45 MHz, 48.23 dBpV/m
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Plot 7-657. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7085MHz
Channel: 227
RBW: 1 MHZ  pegk: 7208.65 MHz, 60.03 dBuV/m
Peak Trace VBW: 3 MH ’
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Plot 7-658. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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@ clement

7.7.6  Antenna WF5t Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1MHz  peak: 5810.60 MHz, 59.88 dBuV/m
Peak Trace . ’
PASS Avg offeet 10808 YEN 312 Avg: '5847.80 MHz, 48.63 dBuv/m
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Plot 7-659. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
RBW: 1 MHz  pegk: 5820.20 MHz, 60.07 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1710 YN 2 S Avg: 5889.00 MHz, 48.97 dBpV/m
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Plot 7-660. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz
Channel: 7
RBW: 1 MHz  peak: 5896.20 MHz, 59.78 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS avg offet 1730 YN 2 S Avg: 5913.00 MHz, 49.27 dBuV/m
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Plot 7-661. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)
Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHZ  pegk: 7268.20 MHz, 63.44 dBuV/m
Peak Trace VBW: 3 MH ’
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Plot 7-662. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHz  peak: 7281.00 MHz, 63.51 dBpV/m
Peak T ce. VBW: 3 MH ’
PASS Avg offeet: 18508 VBW: S MHZ 0075397780 MHzZ, 52.41 dBuv/m
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Plot 7-663. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz
Channel: 215
RBW: 1 MHZ  pegk: 7285.80 MHz, 63.03 dBuV/m
Peak Trace VBW: 3 MH ’
PASS hug Ot 18700 AN T 0ims  Avg: 7275.40 MHz, 52.50 dBuV/m
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Plot 7-664. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.7 Antenna WF5t Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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40 A
5700 5745

120 A

100 A

80 1

60 -

MCS2

3 Meters

6025MHz

15

RBW: 1 MH .
PASS 53 oose UaW: 3 Miz  Peak: 5008.80 MHz, 65.63 dBLV/m

Avg. O

Pesk Offeet: 19.5d8 SWT: 1.01ms Avg: 5918.70 MHz, 54.22 dBuV/m

5790 5835 5880 5925 5970

Frequency (MHz)

6015 6060 6105 6150

Plot 7-665. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  pegk: 5908.80 MHz, 65.73 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS éggk%ﬁggtf}l%-fg?,% SWT- 1.01ms Avg: 5908.80 MHz, 55.62 dBpV/m
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Plot 7-666. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNIlI Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 6025MHz
Channel: 15
RBW: 1 MHz  peak: 5912.85 MHz, 68.75 dBpV/m
Peak T ce. VBW: 3 MH ’
PASS éggk%ﬁggtf}l%-g?,% SWT- 1.01ms  Avg: 5913.30 MHz, 56.45 dBpV/m
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Plot 7-667. Antenna WF5t Radiated Lower Band Edge (Peak & Average — UNII Band 5)
Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHZ  pegk: 7138.05 MHz, 65.40 dBuV/m
Peak Trace VBW: 3 MH ’
PASS éggk%ﬁggtf}ﬁ-ﬁ% SWT- 1.01ms  Avg: 7127.25 MHz, 54.50 dBpV/m
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Plot 7-668. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz
Channel: 207
RBW: 1 MHz  peak: 7127.70 MHz, 66.38 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS hug et 22308 RN 2 0ms Avg: 7133.10 MHz, 55.28 dBuV/m
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Plot 7-669. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

RBW: 1MHz  pagk: 7132.20 MHz, 72.88 dBuV/m
Peak Trace . ’
PASS Avg offeet: 22408 YON 3 M2 Avg: 7129.95 MHz, 59.87 dBuv/m
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Plot 7-670. Antenna WF5t Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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7.7.8 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW:1MHz  pegk: 5843.10 MHz, 59.45 dBuv/m
Peak Trace VBW: 3 MH : : ! .
PASS éggk%Ff%s%ttll%sﬁ%BB SWT: 1_()1,—55 Avg: 5894.70 MHz, 48.53 dBuV/m
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Plot 7-671. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHz  pegk: 5850.00 MHz, 59.45 dBuV/m
Peak T ce. VBW: 3 MH ’
PASS hug offct 15008 N3 e Avg: 5879.70 MHz, 48.70 dBuV/m
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Plot 7-672. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHZ  pegk: 5823.00 MHz, 60.24 dBuV/m
Peak Trace VBW: 3 MH . . B .
PASS aug Offct 15008 RN D Olms  Avg: 5893.50 MHz, 48.42 dBuV/m
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Plot 7-673. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHZ  pegk: 7127.40 MHz, 63.23 dBuV/m
Peak Trace VBW: 3 MH . . B .
PASS aug Ot 17708 LAY L 01ms  Avg: 7263.60 MHz, 52.13 dBuV/m
140 -
€ 120
>
=
om
= 100 -
e
=)
]
5 80+
w
he)
(]
i 60 i R Y PO ok ™

40 B T T T T T T T T T
6975 7005 7035 7065 7095 7125 7155 7185 7215 7245 7275
Frequency (MHz)

Plot 7-674. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

802.11a

24Mbps

3 Meters

7095MHz
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PASS

Peak Trace .
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Plot 7-675. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
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54Mbps
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Plot 7-676. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecor® ™ yewitok: 7470 omuvim
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Plot 7-677. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)

Worst Case Mode:

802.11a

Worst Case Transfer Rate:

24Mbps

Distance of Measurements:
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Operating Frequency:

7115MHz

Channel:
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Trace: MaxHold
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VBW: 300 kHz

Channel Power
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Detector: PK
Offset: 18.2dB SWT: 1.01ms
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Plot 7-679. Antenna WF5b Radiated Upper Band

Edge (Peak — UNII Band 8)

Field Strength (dBuV/m)

Trace: Average RBW: 100 kHz Channel Power
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Plot 7-678. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 18.2dB SWT: 1.01ms 64.96 dBuV/m
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Plot 7-680. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold
Detector: PK
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RBW: 100
VBW: 300 kHz

kHz Channel Power

Offset: 16.4d8 SWT: 1,01ms 73.35 dBuV/m
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Plot 7-681. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)

Field Strength (dBuV/m)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 18.4dB SWT: 1.01ms 65.19 dBuV/m
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Plot 7-682. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHZ  pegk: 5875.20 MHz, 57.34 dBuV/m
Peak Trace VBW: 3 MH . . B .
PASS aug offect 10008 YN 3 0. Avg: 5879.10 MHz, 45.94 dBuV/m
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Plot 7-683. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
RBW: 1 MHZ  pegk: 5898.00 MHz, 57.61 dBuV/m
Peak Trace VBW: 3 MH . . B .
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Plot 7-684. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHZ  pegk: 5864.70 MHz, 57.66 dBuV/m
Peak Trace VBW: 3 MH . . , .
PASS aug offect 10008 YN 3 0. Avg: 5859.00 MHz, 46.25 dBuV/m
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Plot 7-685. Antenna WF5b Radiated Lower Band Edge (Peak/Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW:1MHz  pegk: 7128.90 MHz, 61.44 dBuV/m
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Plot 7-686. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHZ  pegk: 7221.60 MHz, 61.36 dBuV/m
Peak Trace VBW: 3 MH . . B .
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Plot 7-687. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
RBW: 1 MHz  peak: 7182.30 MHz, 61.11 dBpuV/m
Peak T ce. VBW: 3 MH ’
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Plot 7-688. Antenna WF5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;ixHuld RBWE 100 kHz Channel Power
PASS gefecor®c ™ yewiook: 7576 amuvim
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Plot 7-689. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

Trace: MaxHold
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Detector: PK \W: 300 kHz
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Plot 7-691. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-690. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Plot 7-692. Antenna WF5b Radiated Upper Band
Edge (Average — UNII Band 8)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

Detector: PK
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Trace: MaxHold
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Plot 7-693. Antenna WF5b Radiated Upper Band
Edge (Peak — UNII Band 8)
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Plot 7-694. Antenna WF5b Radiated Upper Band

Edge (Average — UNII Band 8)
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7.7.9 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW:1MHz  pegk: 5877.05 MHz, 57.62 dBuv/m
Peak Trace VBW: 3 MH : : ! )
PASS éggk%Ff%seettll%%%BB SWT: 1_01,—55 Avg: 5896.65 MHz, 46.21 dBuV/m
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Plot 7-695. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW:1MHz  pegk: 5849.05 MHz, 57.18 dBuv/m
Peak Trace VBW: 3 MH : : ! .
PASS éggk%%s%ttllé?a%% SWT: 1_()1,—55 Avg: 5881.25 MHz, 46.49 dBuV/m

140 -

120 A

100 A

80 1

60 -

Field Strength (dBuV/m)

A Y " P v, Aion S

S B

40

5750 5785 5820 5855 5890 5925 5960 5995 6030 6065 6100
Frequency (MHz)

Plot 7-696. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MHZ  pegk: 5893.15 MHz, 57.57 dBuV/m
Peak Trace VBW: 3 MH . . ’ .
PASS aug offect 17a0s YN 3 0. Avg: 5890.00 MHz, 46.50 dBuV/m
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Plot 7-697. Antenna WF5b Radiated Lower Band Edge (Peak & Average — UNII Band 5)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

RBW: 1 MHZ  pegk: 7216.00 MHz, 59.36 dBuV/m
Peak Trace VBW: 3 MH . . B .
PASS aug offct 10508 YN 2 0. Avg: 7163.15 MHz, 48.16 dBuV/m
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Plot 7-698. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS4

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

PASS

Peak TFIQCE \I}EW % MHZ
Avg. Offset: 18.6dB : z
Pesk Offeet: 18.1d8_SWT: 1.01ms

Peak: 7207.25 MHz, 59.53 dBuVv/m
Avg: 7199.20 MHz, 48.50 dBpV/m
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Plot 7-699. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNIl Band 8)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

7085MHz

Channel:

227

PASS

Peak TFI_ace sgw % mnz
Avg. Offset: 18.8dB : z
Pesk Offeet: 18.0d8_SWT: 1.01ms

Peak: 7182.05 MHz, 59.17 dBpV/m
Avg: 7198.15 MHz, 48.77 dBpV/m
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Plot 7-700. Antenna WF5b Radiated Upper Band Edge (Peak & Average — UNII Band 8)
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